
 

 

 

 

PREVALENCE OF ROTAVIRUSES, ADENOVIRUSES AND HEPATITIS A IN WATER 
SAMPLES COLLECTED FROM DOMESTIC WATER SOURCES IN WINDHOEK 

      

     

 

              By 

 

                                                      

 

 

  Sylvia Shilikomwenyo 
 
 

(217137261) 
 

 

 
 

 

 

Thesis presented in fulfilment of the requirements for the degree of Master of Health 
Sciences, Faculty of Health and Applied Sciences, Namibia University of Science and 

Technology, Windhoek, Namibia  

 

 

 

 

 

 

 

 

 

Supervisor: Dr Munyaradzi Mukesi 

 

October 2019 

 



ii 
 

DECLARATION 

I Sylvia Megameno Shilikomwenyo hereby declare that the work contained in the thesis 

entitled Prevalence of rotaviruses, adenoviruses and hepatitis a in water samples collected 
[...]
DEDICATION ............................................................................................................................................ v 

ABSTRACT ............................................................................................................................................... vi 

CHAPTER 1: INTRODUCTION AND LITERATURE REVIEW ........................................................................ 1 

1.1 Introduction .................................................................................................................. 1 

1.2 Literature review ................................................................................................................ 5 

1.2.1 Water consumption in Windhoek ........................................................................................ 5 

1.2.5 Waterborne pathogens ....................................................................................................... 11 

1.2.6 Water pollution ................................................................................................................... 22 

1.2.7 Water quality guidelines for drinking water ...................................................................... 26 

1.2.8 Methods for concentrating viruses .................................................................................... 32 

1.2.9 Virus detection methods ..................................................................................................... 39 

1.3 Quality control ................................................................................................................. 41 

1.4 Statement of the research problem ................................................................................... 42 

1.5 Research question and objectives ..................................................................................... 43 

CHAPTER 2: METHODOLOGY ................................................................................................................ 44 

2.1 DNA/RNA extraction ......................................................................................................... 46 

2.2 Reverse transcription of hepatitis A, hepatitis E and rotaviruses ........................................ 47 

2.3 Polymerase chain reaction ................................................................................................ 48 

2.4 Agarose gel preparation .................................................................................................... 49 

2.5 Quality control ................................................................................................................. 50 

CHAPTER 3: RESULTS ............................................................................................................................. 51 

3.1 Physiological properties results ......................................................................................... 51 

3.2 Screening for microbes ..................................................................................................... 55 

CHAPTER 4: DISCUSSION AND CONCLUSION ........................................................................................ 59 

4.1 Discussion ........................................................................................................................ 59 

4.2 Conclusion .................................................................................................................. 62 

5.0 Recommendations ............................................................................................................ 62 

6.0 References ...................................................................................................................................... 63 

 

 

  



ix 
 

List of tables   

Table  Page 

Table 1.1: Principle sources of water pollution in Africa 35 

Table 1.2: The concentration of, and limits for the aesthetic, physical and inorganic 

determinants of drinking water in Namibia 

           36 

Table 2.1: Specific oligonucleotide primers and probes for the qPCR detection and 

quantification viral genomes 

58 

Table 2.2: Thermal cycling protocols for PCR, using DNA and cDNA of the respective DNA 

and RNA virus 

59 

Table 3.1: Presentation of physiochemical parameters over period of collection at 

Windhoek central collection site  

61 

Table 3.2: Presentation of physiochemical parameters over period of collection at 

Khomasdal collection site  

62 

Table 3.3: Presentation of physiochemical parameters over period of collection at 

Cimbebacia collection site  

63 

Table 3.4: Presentation of physiochemical parameters over period of collection at Havana 

collection site  

64 

Table 3.5: Presentation of physiochemical parameters over period of collection at Von 

Bach dam collection site  

65 

Table 3.1: Frequency distribution of bacteria screened from water samples 66 

Table 3.2: Frequency distribution of viruses screened from water samples 66 

Table 3.3: Frequency distribution of bacteria screened from samples according to water 

sources 

67 

Table 3.4: Frequency distribution of viruses screened from samples according to water 

sources  

67 

Table 3.5: frequency distribution of bacteria according to sampling timeframe 68 

Table 3.6: frequency distribution of viruses according to sampling timeframe   68 

 

 

 

 

 

 

 



x 
 

List of figures  

Figure                Page 

Figure 1.1: The city of Windhoek water cycle, reclamation and re-use scheme 17 

Figure 1.2: Summary of census figures and expected growth in population and households in the 

Windhoek area 

18 

Figure 1.3: Distribution of toilets in Windhoek 2010 20 

Figure 1.4: Map indicating the rivers that flow into the Goreangab dam  

Figure 1.5: Aerial photograph of the Goreangab dam 

33 

35 

Figure 1.6: Framework of process controls used during a virus detection procedure in water 53 

Figure 2.1: Map of the city of Windhoek with the sampling sites  54 

Figure 2.2: Shows DNA bands separated on a gel.  68 
  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



xi 
 

ABBREVIATIONS Definition/Explanation 

PCR                                      Polymerase Chain Reaction 

NAMWATER Namibia Water Co-operation 

NGWRP New Goreangab Water Reclamation Plant  

DAF Dissolved air flotation 

BAC Biologically active carbon 

GAC Granular active carbon 

PAC Powdered activated carbon 

UF Ultra-filtration 

SCADA Supervisory control and data acquisition  

WHO World Health Organisation  

MoHSS Ministry of Health and Social Services 

cDNA Complementary Deoxyribonucleic acid 

qPCR Quantitative PCR 

NUST Namibia University of Science and Technology 

NIP Namibia Institute of Pathology 

CoW City of Windhoek 

NGWRP New Goreangab Water Reclamation Plant 

OGWRP Old Goreangab Water Reclamation Plant 

DNA Deoxyribonucleic acid 

RNA Ribonucleic acid 

DAF Dissolved Air Flotation 

BAC Biologically Active Carbon 

GAC Granular Active Carbon 

PAC Powdered Activated carbon 

UF Ultrafiltration 

NAMWATER Namibia Water Cooperation 

SCADA Supervisory Control and Data Acquisition 

HAV Hepatitis A Virus 

HEV Hepatitis E Virus 

STEC Shiga toxin-producing E. coli 

UPEC Uropathogenic E. coli  

https://en.m.wikipedia.org/wiki/Shigatoxigenic_and_verotoxigenic_Escherichia_coli


xii 
 

ETEC Enterotoxigenic E.coli 

NIST National Institute for Standards Technology 

USA United States of America 

NTU Nephelometric Turbidity Unit 

PCR Polymerase Chain Reaction 

(RT-) qPCR              Real Time Quantitative PCR 

VIRADEL             Virus Adsorption and Elution 

AdV Adenovirus 

NoV Norovirus 

JCPyV JC Polyomavirus 

RV Rotavirus 

PMMoV Pepper Mild Mottle Virus 

EOR Efficiency of Recovery 

EV Enteroviruses 

EM Electron Microscope 

IEM Immuno- Electron Microscope 

EIA Enzyme-Linked Immunoassays 

rt qRT-PCR/PCR Real Time Reverse Transcriptase PCR 

cDNA Copy DNA 

Cq Quantification cycle 

TE Tris EDTA 

gDNA Genomic DNA 

UNICEF                                                                   United Nations Children's Fund  

 

https://en.m.wikipedia.org/wiki/Enterotoxigenic_Escherichia_coli


1 
 

CHAPTER 1 

INTRODUCTION AND LITERATURE REVIEW 

 

1.1 Introduction 

 

One of the most essential elements within our ecosystem is water and covers a large portion of the 

earth. The area covered is approximated to be 71% in the form of oceans, rivers as well as lakes 

(Adekalu et al., 2002). Windhoek is the capital city of Namibia and is located in south-western Africa, 

situated approximately 1800m above sea level in a broad valley that opens to the north and is flanked 

by the Auas Mountains to the south, east and west (du Pisani, 2006). The surface area of the country 

is 825 000 km2, and has five ephemeral rivers in the interior of the country having their origin around 

Windhoek. The perennial rivers are only on the northern and southern borders of the country and are 

750 and 900 km from Windhoek (du Pisani., 2006). Windhoek has an average rainfall of approximately 

360mm. Approximately 70% of the City’s water is collected in three reservoirs which are built on 

ephemeral rivers that run only a few days after heavy rainfall. 

Windhoek’s water supply is based on the use of surface and groundwater. However, all potable water 

resources within a radius of 500 km have been fully exploited. The rainfall is uncertain and long spells 

of severe droughts are frequently encountered (Lahnsteiner & Lempert, 2007). There are four main 

sources of water supply to the central area of Windhoek: surface water obtained from the Von Bach, 

Swakoppoort and Omatako dams; groundwater abstracted from 50 municipal production boreholes; 

reclaimed water recovered by suitable treatment from both the New Goreangab Water Reclamation 

Plant (NGWRP) and the Old Goreangab Water Reclamation Plant (OGWRP). In years of average to good 

rainfall, surface water runoff from the catchment areas suffices to satisfy the potable water demand 

for Windhoek (Lahnsteiner & Lempert, 2007). 

There are regular droughts in Namibia and a continuous shortage of potable water to Windhoek led 

to the municipality to investigate alternative sources of raw water supply. The most viable option 

proved to be reuse of municipal wastewater from the largest sewage treatment plant in Windhoek, 

the Gammams Water Care Works, with augmentation from a surface water source on the outskirts of 

the city, the Goreangab Dam. The original (now “Old”) Goreangab Water Reclamation Plant was built 

in 1968 which is over 40 years ago to reclaim municipal effluent for potable water purposes. This plant 



2 
 

was upgraded and extended several times during the last 30 years but reached the end of its viable 

life span in the late 1990s  (Lahnsteiner & Lempert, 2007) . 

A new, larger reclamation plant, the New Goreangab Water Reclamation Plant (NGWRP) was built, 

using the “multiple barrier” approach. This plant was put into operation in mid-2002. The NGWRP 

produces 21,000m3/d of drinking water, safe for human consumption. A “multiple barrier” approach 

was taken during final selection of the process technology. This means that the treatment processes 

employed ensure that at least two unit processes are provided for removing each crucial contaminant 

that could be harmful to the human body or aesthetically objectionable. An example is the complete 

and/or partial barriers for one of the most resistant pathogens, Cryptosporidium, include ozonation, 

enhanced coagulation, dissolved air flotation (DAF), dual media filtration, ultrafiltration and 

chlorination. Similarly, five barriers have been included for organic substances, enhanced coagulation, 

ozonation, biologically active carbon (BAC), granular active carbon (GAC) adsorption and 

ultrafiltration. This ensures both micro pollutant removal and degradation. The following unit 

processes have been included in the final plant design; Powdered activated carbon (PAC) dosing, pre-

oxidation and pre-ozonation, flash mixing, enhanced coagulation and flocculation, dissolved air 

flotation, dual media rapid gravity sand filtration, ozonation, BAC filtration, GAC filtration, ultra-

filtration (UF), disinfection and stabilisation. Guarantee values that the final water produced by the 

plant must adhere to were based on WHO Guidelines (1993), Rand Water (South Africa) Potable Water 

Quality Criteria (1996) and the Namibian Guidelines for Group A water (NamWater, 1998).  

Water samples are taken every 4 hours at various points throughout the plant and analysed in the 

plant laboratory for basic quality control purposes. Refrigerated composite samples are taken twice 

per week and used for extensive analyses of all major water quality parameters as defined for 

guarantee values. The process is fully automated based on a monitoring supervisory control and data 

acquisition (SCADA) system (Lahnsteiner & Lempert, 2007). Furthermore, Plant operation shows that 

the specified guarantee parameters can be easily met and a high quality drinking water is provided. 

Blending the reclaimed water with treated surface water and/or groundwater provides additional 

safety. The maximum portion of reclaimed water fed into the distribution system is 50% in times of 

water scarcity and low water demand. Originally, it was decided to limit the maximum percentage of 

reclaimed water to 35% of the total potable water released into the distribution network (Du Pisani, 

2006).  

Furthermore, river and fresh water sources are steadily becoming more contaminated and in some 

cases they are becoming toxic due to low rainfall patterns and increasing high temperature which 



3 
 

leads to the proliferation of microorganisms. This then leads to a significant increase in water borne 

illnesses (Gerba, 1996).  

 

There have been huge advances in water and waste water treatment methods but water borne 

diseases remain a public health issue in the world especially in low income countries. Human enteric 

viruses which are shed in large numbers in the faeces by infected individuals are a major cause of 

water borne viral infections. Human enteric viruses are stable in the environment and can survive 

waste water treatment but the health impact of waterborne viruses is underestimated. Enteric viruses 

have been isolated in water which has been certified suitable for domestic consumption by 

conventional bacterial indicator methods. Adenoviruses are double-stranded DNA viruses that are 

members of the Adenoviridae family and are considered to be one of the most stable viruses in the 

environment (Ahmed et al., 2016). On the other hand, Rotaviruses belong to the Reoviridae family 

and are divided into 7 groups, A-G of which a majority of human infections are being caused by group 

A. Hepatitis A is a single-stranded RNA genome which has a positive-sense and belongs to the genus 

hepatovirus (Sibanda & Okoh, 2013). 

 

The quality of ground and surface water may greatly be affected by pathogenic microorganisms such 

as enteric pathogens which are mostly derived from faecal contamination (Ahmed et al., 2016). There 

are a number of sources of faecal contamination which include; sewage treatment plant effluents, 

waste treatment discharges, land run-off from urban, agricultural and natural areas and leachates 

from sanitary landfills. It has been noted that millions of people throughout the world do not have 

access to microbiologically safe water for domestic, recreational and other general purpose use 

(Sibanda & Okoh, 2013). 

Treated and untreated sewage and combined sewer overflows from urban areas are the major sources 

of environmental pollution from human enteric viruses in surface waters (Fong & Lipp, 2005: 

Rodriguez et al., 2012). It has been stated that human enteric viruses are not able to grow outside 

their host cells, it is thus important to note that the efficient removal and deactivation of these viruses 

at wastewater treatment plants can contribute greatly to reducing the amount of viruses that are 

discharged into an environment. The installation of wastewater treatment systems that are 

appropriate can aid in controlling the risk of viral infection that can result from various routes such as 

contact with recreational waters, ingestion of portable water, or consumption of virus contaminated 

shellfish. It is however very difficult to achieve the complete removal of viruses with conventional 

wastewater treatment processes (Sano et al., 2016). 



4 
 

A key challenge to scientists in the environmental field since the beginning of environmental virology 

in the mid-twentieth century has been how to collect, isolate and detect pathogenic viruses from 

water that is used for drinking and/ or recreational purposes. Early studies investigated different types 

of membrane filters, with more sophisticated technologies being developed more recently. 

Many studies have so far focused on the detection of enteric viruses in different types of aquatic 

environments including, raw and treated wastewater, surface water, groundwater, seawater as well 

as treated drinking water (Fong and Lipp, 2005; Gerba et al, 2013). Human enteric viruses are present 

in environmental water samples in relatively low levels. Haramoto et al., 2018 stated that it is 

therefore, essential to start such studies by concentrating the viruses into smaller sample volumes to 

enhance the usefulness of detection assays. 

We are now able to obtain quantitative information about viral genomes present in water through the 

rapid advancement of molecular biological techniques (Haramoto et al., 2018). It is also worth noting 

that although great efforts can be brought forth, viruses are sometimes not detected in tested water 

samples. These data are called “non-detects” and should be considered for more appropriate data 

treatments but studies done previously rarely considered this issue important. 

Water quality monitoring and public health assurance is performed routinely by enumerating faecal 

indicator bacteria in drinking water. The faecal coliforms are being used as indicators due to the 

assumption that the fate and transport of faecal coliforms reflect that of the waterborne pathogens. 

Accumulating evidence on waterborne disease outbreaks however, shows that absence of faecal 

coliform indicators does not entirely eliminate possibilities of the presence of other pathogens with a 

potential to cause disease outbreaks. There is therefore a need to have multiple or supplementary 

indicators which include enteric viruses and to directly monitor the levels of viral pathogens in surface 

waters, irrigation water, sewage effluent as well as treated drinking water for public health safety and 

quality assessment (Ruhanya et al., 2016). 

 

Most water quality standards including WHO guidelines do not currently specify the level of viruses 

considered acceptable for drinking water, irrigation water, recreational or treated waste water. This 

contributes to the burden of infectious diseases emanating from water polluted by enteric viruses, 

especially in resource limited settings. In some developing countries this contributing factor has not 

been documented, reported or properly investigated. 

 



5 
 

1.2 Literature review 

 

Namibia is a sunny country that has 300 days of sunshine per year on average. The climate of Namibia 

is arid, hot and dry with fluctuations occurring during the different seasons. This contributes to the 

potential high evaporation rate that is seen to be higher than the precipitation.  The different regions 

in Namibia experience climatic differences and this can be seen with the difference in rainfall that 

increases from an annual rainfall of 0 mm to 600 mm from the southwest of the country to the 